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M $R & /Test Report

H &R/ Report No. : WP-21036226-JC-02CnEn

B @RKiR/SampleOrigin : %/ 1X4/ Customer Sample Delivery
ARBEEVBRER)ERAH

EFPE#/Client : BioLogiQ Elite (HK) Limited
FWNFRRY R FEEE 92 RER

iy 401B & 403 =

Room 401B & 403, Energy Plaza, 92 Granville

#  Hk/Address: Road, TST East, Kowloon, Hong Kong
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& 4B /Report No. : WP-21036226-JC-02CnEn W /Page(s) : 1122

¥ MR & /Test Report

FTHRREEREREMNMS BBERIEH R R\ /The following sample(s) was/were submitted and identified on
behalf of the applicant:

B & B #R/Sample Name: 24EYEMEREY / Fully Biodegradable Polymer

B S it/ MtR/44 R/ Sample color / character / material: JKH . / off-white/ki-T/ Particle/F] =¥ FEAE RS
/ Biodegradable Polymer

B MRS /Type: BC27130

s}/ Brand: BioBlend®

KR5S B /Testing information:

#4# A #/Date of Sample Received: 2021-03-18

a9 FA #/ Testing Period: 2021-03-18 ~2021-07-30

FME R/ Test Item(s): RIFE P ERIHITHEN/Selected test (s) as requested by client.

K JUHKAE/ Test Criterion: %S W, F — T /Please refer to next page(s).

KM S5 8/ Test Result: 152 1T — JU/Please refer to next page(s).

WHR:
%5 $1/Complied by:
#it )/ Approved by: ' A % J(;‘r

%% B £/ Issued Date: 2021-07-30

bt ERXEFE 139 FHBSTIULRRXA o 24, 10 B8, 18 54

Building9,Building 10,Building18, Yangpu Urban Industrial Park,Lane139,GuoweiRoad,YangpuDistrict, Shanghai (200438)
400-700-8005  www.weipuaroup.com
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B RIFE SR 3R/ Test Sample Description:
F5 /Serial No. 4% /Sample Name H 45 /Sample ID $#38 [Description

001 ==aRERcH 210310524-1 REm

Fully Biodegradable Polymer /Yellow particles

R BERIR R %% Test method and test instrument:
ﬁﬁﬂ H /Test item ﬁﬂ! ﬁ ﬁﬂ‘est method ﬁﬁj&%fl‘est instrument

E%}ﬁzﬁ , GB/T 19277.1-2011 , FeEX. Ik 191
/The percentage biodegradation /Degradation apparatus, Air compressor

**x A T 453 /End of the Page***
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ERETHERESE 130 FHHBTTLERXRA o 5%, 10 5%, 18 58
Building9,Building10,Building 18, Yangpu Urban Industrial Park,Lane139,GuoweiRoad,YangpuDistrict, Shanghai (200438)
400-700-8005  www.weipugroup.com
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REtte: E4EYMREEREY shE: BEAEBRIER

/Test material: Fully Biodegradable Polymer /Reference material: TLC grade cellulose
HEABRIR: AXKE WEHEAERE: 3 NA

/Origin of compost: Shijiazhuang /Age of compost: 3months

REFHRAR: 251
/Volume of test vessels: 2.5L
WE —FALBR T T AT e S E MR B LBk .

/Method of CO, determination: Determination of dissolved inorganic carbon in sodium hydroxide absorption solution

by titration.

1 RIEE R /Test result
1.1 &# %l /Reference material

BiH /item RO B [A]/Test time [Test result
EMRE/ 454 3.0%
The percentage
biodegradation 120d 83.3%

1.2 R $}/Test material

HBHE | BRUER - 3 i-17) HIAE
[Test time [Test result | /Technical specification | /Single judgment
W53 iR/
120d 75.2% >60% & /Qualified
The percentage biodegradation ° =one #&/Qualifie
. /Relative th
XD WEE Relative the 120d 90.3% / /
percentage biodegradation

B HBEPER, KIE GB/T 20197-2006 FrERHATHIE: MR KB RAIL REF& GB/T 20197-2006 bRAERT
E3K. /Note: According to customer requirements, accordance with GB/T 20197-2006, The result of the percentage
biodegradation satisfies GB/T 20197-2006.

**k A T ZE BR/End of the Page***
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Building9,Building10,Building18, Yangpu Urban Industrial Park,Lane139,GuoweiRoad, YangpuDistrict, Shanghai (200438)
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